
MASSACHUSETTS WATER RESOURCES 
AUTHORITY 

Fiscal Year 2022 
CURRENT EXPENSE 

BUDGET 



PRESENTED TO

Massachusetts Water Resources Authority
Massachusetts

For the Fiscal Year Beginning

July 01, 2020

Executive Director

GOVERNMENT FINANCE OFFICERS ASSOCIATION 

Distinguished 
Budget Presentation 

Award

1



BOARD OF DIRECTORS 
 
 

Kathleen A. Theoharides, Chair  
 

John J. Carroll, Vice Chair 
 

Andrew M. Pappastergion, Secretary 
 

Christopher Cook 
 

Paul E. Flanagan 
 

Joseph C. Foti 
 

Brian Peña 
 

Henry F. Vitale 
 

John J. Walsh 
 

Patrick J. Walsh 
 

Jennifer L. Wolowicz 
 
 
 
 
 
 
 

Prepared under the direction of 
 

Frederick A. Laskey, Executive Director 
David W. Coppes, Chief Operating Officer 
[...]
million or 58% is for plant and machinery materials and services, $1.6 million is for building and 
grounds work, and $1.9 million is for electrical system maintenance. The budget reflects project 
priorities with a particular emphasis on maintenance of critical equipment.    

 
• $42,000 for Professional Services, level funded from the FY21 Budget.  The FY22 Budget includes 

$42,000 for as-needed engineering services. 
 
• $531,000 for Other Materials, a decrease of $6,000 or 1.0% from the FY21 Budget primarily due to 

decrease in equipment/furniture based on projected needs.  The FY22 Budget includes $166,000 for 
health and safety materials, $121,000 for equipment and furniture, $120,000 for work clothes, $58,000 
for vehicles expenses (bulk fuel and mileage reimbursements), and $44,000 for office supplies. 

 
• $251,000 for Other Services, an increase of $51,000 or 25.4%, from the FY21 Budget due to the 

$30,000 moved from maintenance to health/safety for cost associated with halon service contract and 
$21,000 increase for non-annual permit fees.  The FY22 Budget includes $99,000 for health and safety 
services, $55,000 for permit fees, $37,000 for telephones, $29,000 for membership dues and 
subscriptions, $15,000 for freight charges, and $5,000 for printing services.  The budget is based on 
historical averages for most items in this category. 

 

 
Whale breaching in waters off Deer Island Wastewater Treatment Plant 

 
 
 

95



The Residuals Management Program manages the processing and disposal of approximately 99-110 dry 
tons per day (on average per year) total suspended solids (TSS) of sludge from the anaerobic digestion 
process at the Deer Island Wastewater Treatment Plant, as well as the disposal of grit and screenings from 
all MWRA facilities.  MWRA pumps liquid sludge from Deer Island through the inter-island tunnel to the 
Fore River Pelletizing Plant where the sludge is dewatered, dried, and shipped by either rail or truck for use 
as fertilizer or to other appropriate disposal.  MWRA is committed to the beneficial use of biosolids to the 
greatest extent practicable.  MWRA seeks to dispose of all sludge and grit and screenings in a reliable, 
economical, and environmentally sensitive manner.  
 

• MWRA has contracted with the New England Fertilizer Company (NEFCo) since March 1, 2001 to 
operate the sludge pelletizing plant and to market and distribute biosolids products.  The first 15-year 
contract continued to December 31, 2015.  MWRA and NEFCo negotiated a five year contract extension 
that commenced in January 2016 and ended December 31, 2020.  MWRA and NEFCo negotiated 
another two year extension which commenced January 1, 2021 and is in effect during calendar years 
2021 and 2022.  The extension includes a third optional year for calendar year 2023.    

 

• The FY22 Budget is based on the assumption of 106.2 average tons per day (TPD; TSS basis), consistent 
with historical averages from recent years.  

 

• Grit and screenings (minor residuals) from MWRA's headworks and certain pump stations are collected 
and disposed of in landfills.  MWRA contracts with a third party operator for this service.  Minor 
residuals are by-products of wastewater pre-treatment and primary/secondary treatment processes and 
include grit, screenings, and scum screenings.  

 

 
 
FY22 Goals and Initiatives: 
 
II. Wastewater Quality and System Performance 

• Goal #4 – Compliance with Regulatory Requirements: Meet or surpass environmental 
compliance standards at both MWRA treatment facilities and throughout the wastewater 
collection system. 
o Continue marketing efforts for Bay State Fertilizer. 
o Maintain beneficial use of MWRA’s processed pellets. 

 
o Key Performance Measurements:  

LINE ITEM
FY19

Actuals
FY20

Actuals
FY21

Final Budget
FY22

Final Budget
WAGES & SALARIES 150,139$          156,456$              156,011$          159,145$          3,134$               2.0%
MAINTENANCE -                     -                         -                     -                     -                               -   
TRAINING & MEETINGS -                     -                         3,200                 3,200                 -                     0.0%
PROFESSIONAL SERVICES 19,573               -                         25,001               2                         (24,999)             -100.0%
OTHER MATERIALS 15,508               23,995                   15,000               20,000               5,000                 33.3%
OTHER SERVICES 15,655,625      16,099,165          15,743,869      15,860,094      116,225            0.7%
TOTAL 15,840,845$    16,279,616$        15,943,081$    16,042,441$    99,360$            0.6%

FY22 Final Current Expense Budget
RESIDUALS MANAGEMENT PROGRAM

Change
FY22 to FY21

96



 

 
Indicator 

FY19 
Actual 

FY20  
Actual 

FY21  
Actual 

FY21  
Goal 

Pelletize all sludge received from DITP  100% 100% 100% 100% 
Average Tons Per Day Sludge (TSS basis) 109.0 111.7 95.9 106.2 
Monthly Ave % Capture – Processed Sludge 

(goal per contract with NEFCo) 91.1% 91.3% 91.5% 90% 

Properly dispose of grit & screenings 100% 100% 100% 100% 
Annual grit and screenings tonnage 6,043 5,460 5,087 5,787 

 
 

o Goal #6 – Capital Improvements: Move forward with design and construction of major 
wastewater infrastructure rehabilitation and renewal projects. 
 

o Commence work on the following Residuals Asset Protection Program contracts: 
 Residuals Facility Plan/EIR (Jan-2022) 
 Residuals Facility Upgrades/Design (May-2022) 

 
FY21 Year-End Accomplishments:  
  
o Through NEFCo, processed and pelletized 95.9 tons per day of sludge on average from DITP.  

 

o Through contracted operator, collected and properly disposed of 5,087 tons of grit and screenings.  
 

o With support from DITP engineering staff, substantially completed the following Residual Asset 
Protection Program renovation projects funded in the FY21 Capital Improvement Program:    
• Electrical & Mechanical Improvements, including 3 Drum Dryer Replacements 
• Conveyance Piping Relocation 

 

o For FY21, earned $19,863 in sales of Bay State Fertilizer, MWRA’s retail product.  
o Achieved substantial completion on: 

o Residuals Electrical/Machinery/Drum replacement (Dec-2020) 
o Relocation of Pellet Piping (Dec-2020) 

   
Budget Highlights: 
 
The FY22 Budget is $16.0 million, which is $99,000 or 0.6% more than the FY21 Budget.    
 

• $159,000 for Wages and Salaries, an increase of $3,000 or 2.0%, funds one permanent position and 
stand-by pay to provide coverage for emergencies during off-shifts.  This department also receives on-
going management oversight and staff support from other departments of the MWRA including Deer 
Island, Treasury, and Operations Administration. 

 

• Professional Services has a budget of $2, a decrease of -$25,000 from FY21 due to the exclusion of 
funding for bi-annual stack testing required again in FY23.   The nominal FY22 budget is a placeholder 
reminder for future years of this periodic expense.  

 

• Other Materials has a budget of $20,000 to fund plastic bag material for sale of Bay State Fertilizer.  
 

• $15.9 million for Other Services, an increase of $116,000 or 0.7% from the FY21 Budget primarily 
due to increases in contractual prices for grit and screenings disposal and sludge pelletization services.   
The two major items funded in the FY22 Budget include $1.3 million for grit and screenings disposal 

97



and $14.5 million for sludge pelletization services, both provided through contracts with private 
vendors.   

 
 
 
 

 
MWRA Sludge Pelletizing Facility 

 

 

 

 
 
 
 
 
 
 
 
 
 

98



The Clinton Wastewater Treatment Plant provides advanced wastewater treatment services to the Town of 
Clinton and the Lancaster Sewer District. MWRA assumed formal operational responsibility for the Clinton 
plant in 1987.  Since then MWRA has designed and constructed new primary, secondary, and advanced 
treatment facilities, which incorporated rehabilitated portions of the existing plant with new construction. 
The new facilities, designed to meet all current and projected National Pollutant Discharge Elimination 
System (NPDES) discharge standards, were completed in 1992.  
 
A new NPDES permit issued March 1, 2017 imposes additional requirements on phosphorus removal.  As 
such, MWRA commenced operations of a new Phosphorous building as of May 2018 to meet more stringent 
phosphorus removal requirements and lower discharge limit.  The Clinton Plant complies with the new 
phosphorous limits established under the NPDES permit that took effect as of April 2019. 
  
The plant provides secondary treatment using an activated sludge process in combination with advanced 
nutrient removal, chlorination and dechlorination.  The major facilities include headworks, primary settling 
tanks, digesters, sludge processes, trickling filters, aeration tanks, secondary tanks, phosphorus removal via 
filtration and a chemical addition building.  The plant discharges its effluent into the South Nashua River 
in accordance with the discharge limits of the facility's NPDES permit, with a design flow of 3.01 mgd. The 
plant has a potential peak flow rate of 12 mgd. Residual materials are pressed and transported to an MWRA-
owned landfill for final disposal.  Staff manage and regularly monitor the landfill site which discharges 
leachate back to the Clinton Wastewater plant for treatment.  

 
FY22 Goals and Initiatives: 
 
This department contributes significantly to the following MWRA goals included in the draft FY21-FY25 
Five-Year Strategic Business Plan; 
 
II. Wastewater Quality and System Performance 

• Goal #4 – Compliance with Regulatory Requirements: Meet or surpass environmental compliance 
standards at both MWRA treatment facilities and throughout the wastewater collection system. 
o Fully comply with new phosphorous removal requirements. 
o Comply with Department of Environmental Protection (DEP) finding for landfill height levels 

and sloping that require ongoing remediation efforts. 

LINE ITEM
FY19

Actuals
FY20

Actuals
FY21

Final Budget
FY22

Final Budget
WAGES & SALARIES 889,670$          847,850$              903,903$          951,053$          47,150$            5.2%
OVERTIME 101,838            81,308                   45,000               47,509               2,509                 5.6%
FRINGE BENEFITS 2,627                 1,758                     1,000                 1,000                 -                     0.0%
CHEMICALS 414,018            397,101                464,249            429,937            (34,312)             -7.4%
UTILITIES 316,682            245,866                326,251            310,717            (15,534)             -4.8%
MAINTENANCE 612,275            975,394                558,545            424,441            (134,104)           -24.0%
TRAINING & MEETINGS -                     -                         300                     300                     -                     0.0%
PROFESSIONAL SERVICES 13,622               1,500                     24,500               24,500               -                     0.0%
OTHER MATERIALS 204,991            335,382                362,810            198,500            (164,310)           -45.3%
OTHER SERVICES 22,769               30,001                   27,455               23,455               (4,000)               -14.6%
TOTAL 2,578,492$      2,916,160$          2,714,013$      2,411,412$      (302,601)$        -11.1%

FY22 Final Current Expense Budget
CLINTON WASTEWATER TREATMENT PROGRAM

Change
FY22 to FY21

99



o Key Regulatory Performance Measurements:  
 

Effluent 
Characteristic 

 
Permit Limit 

FY19  
Actual 

 FY20  
 Actual 

FY21 
Actual 

FY22 
Goal 

% compliance 
Daily Average Flow 
(mgd) – 12 month 

rolling average 
3.01 mgd (#)3.23 mgd 2.38 mgd 2.27 mgd 100% 

BOD (mg/L) 20 mg/L 2.80 mg/L 1.95 mg/L 1.79 mg/L 100% 
TSS (mg/L) 20 mg/L 5.10 mg/L 2.82 mg/L 2.75 mg/L 100% 
TCR (mg/L) 17.6 mg/L <0.02 mg/L <0.02 mg/L <0.02 mg/L 100% 

E.coli (cfu/100mL) 126/100mL 16.2/100mL 6.97/100mL 5.23/100mL 100% 
pH (S.U.) 6.5-8.3 7.33 7.38 7.39 100% 

Acute Toxicity >100% >100% >100% >100% 100% 
Chronic Toxicity ≥62.5% (*)<62.5% ≥62.5% (**)<62.5% 100% 
Total Phosphorus 
(mg/L) annual avg 

0.15 mg/L Apr-Oct 
1.0 mg/L Nov-Mar 

0.12 mg/L 0.11 mg/L 0.11 mg/L 100% 

Total Ammonia as 
Nitrogen (mg/L) 

2 mg/L Jun-Oct 
5 mg/L May 

10 mg/L Nov-Apr 
0.15 mg/L 0.105 mg/L 0.109 mg/L 100% 

 
(#) This 3.23 mgd level is attributable to unusually high rainfall/wet weather events during the FY19 months of Oct & Nov 2018. 
(*) FY19 Chronic Toxicity levels below target due to Q4 Chronic WET Test failure.  MWRA addressed the issue.  
(**) FY21 Chronic Toxicity levels below target due to Q1.  Staff investigated these intermittent instances of apparent toxicity in the 
plant effluent and found no obvious cause. The next three tests showed no evidence of toxicity (all results were 100%). 
 

o Goal #6 – Wastewater Infrastructure: Move forward with design and construction of major 
wastewater infrastructure rehabilitation and renewal projects included in the FY22 CIP. 

 
Issue notice to proceed for:  
• Screw Pump Replacement (Sep-2021) 
• Digester Cover Replacement (Dec-2021) 
• Clinton WWTP Rehab Design/ESDC/RE (Dec-2021) 
• Landfill Cell #1 Closure  (Dec-2021) 
• Clinton Fire Alarm Replacement (Dec-20201) 
 
Reach substantial completion on: 
• Valves and Pipe Replacements (Dec-2021) 
 

III. Infrastructure Management and Resilience 
• Goal #9 – System Maintenance and Enhancement: Maintain and enhance water and wastewater 

system assets over the long term at the lowest possible life cycle cost and acceptable risk, consistent 
with customer, community, and regulatory support levels. 
o Make substantial progress or complete major maintenance projects. 

 Rebuild Hypochlorite Piping 
 Replace Sodium Bisulfite Tank and Pump 
 Install Hot Water Heater in Chemical Building 
 Replace Sodium Hypochlorite Tank 
 Replace Trickling Filter #4 

 
 
 

100



V. Environmental Sustainability 
• Goal #15 – Energy Optimization: Continue to maximize energy efficiency of MWRA operations, 

renewable energy production, and revenue generation opportunities using MWRA’s energy assets.  
o Continue operations of recently installed natural gas line to replace use of fuel oil in the facility.  
o Continue to evaluate and implement energy audit recommendations.  

 
FY21 Year-End Accomplishments:  
 

• Staff performed process operation and maintenance of the new phosphorus reduction facility (PRF). 
The PRF was shut down for the winter and restarted in March in order to meet very low NPDES permit 
limits for phosphorus effective April 1, 2020. During the winter downtime, staff implemented a number 
of minor system modifications and improvements to improve the reliability of the system including 
replacement of a few of the filter cartridges and some backwash nozzles. The lower seasonal effluent 
phosphorus limit of 150 ug/L and 3.8 pounds per day loading limit became effective starting April 1, 
2019. The effluent through the end of April 2021 has met these new lower limits. 

 
• Completed numerous maintenance projects including the following:  

o Maintenance staff rebuilt thickened sludge transfer pumps #1 and #3. 
o Maintenance staff reinstalled the #2 grit screw and installed a new safety chain on same grit tank.  
o Maintenance staff replaced doctor blades on belt filter press #1.  They also re-piped the polymer 

system that feeds the belt filter press. 
o Operations staff rebuilt #1 and #2 polymer pumps that feed the disk filters. 

 
• Completed the paintings and coatings contract. 

 
Budget Highlights: 
 
The FY22 Budget for Clinton is $2.4 million, a decrease of $303,000 or 11.2% from the FY21 Budget. 
 
• $951,000 for Wages and Salaries, a change of $47,000 or 5.2%, from the FY21 Budget due to wage 

increases associated with reserves for un-awarded collective bargaining agreements (FY21 & FY22).  
 
• $48,000 for Overtime, an increase of $3,000 or 5.6% compared to the FY21 Budget.  Overtime is used 

for critical maintenance work and to meet the 24 hour, 7 days per week emergency coverage 
requirement.  The increase reflects potential impact of un-awarded collective bargaining agreements 
(FY21 & FY22). 

 
• $430,000 for Chemicals, a decrease of $34,000 or 7.4% from the FY21 Budget.  The FY22 Budget 

continues the requirements of the new NPDES permit for the entire year.  As of April 2020, the new 
permit requires year around limits for phosphorus discharge, which primarily impacts the use of Ferric 
Chloride and Polymer.  Ferric Chloride and Polymer are used along with a disc filter operation as part 
of the new phosphorus reduction facility currently in operation. 

 
• $311,000 for Utilities, a decrease of $16,000 or 4.8% from the FY21 Budget due to the lower usage for 

electricity, offset by higher pricing.   The budget includes $273,000 for electricity, $26,000 for natural 
gas, and $5,000 for water.      

 

101



• $424,000 for Maintenance, a decrease of $134,000 or 24.0% from the FY21 Budget due to project 
priorities.  The decrease is mainly due to the completion of the three year painting and coating project in 
FY21.  This is offset by the new projects for FY22 like tricking filter #4 replacement, sodium bisulfite 
tank and pump replacement, and sump pump replacements. 

 
• $25,000 for Professional Services, level funded from the FY21 Budget.  This funds consultant 

engineering and resident inspection services to support maintenance projects. 
 
• $199,000 for Other Materials, a decrease of $164,000, or 45.3% from the FY21 Budget due to the 

decrease of quantity of gravel related to the work toward the closure of cell one of the landfill which 
was done during FY21.  This line item includes $187,000 for clean fill for the landfill operation.  

 
• $23,000 for Other Services, a decrease of $4,000 or 14.6% from the FY21 Budget, for the removal of 

funding for a construction trailer.  This line item includes $13,000 for permit fees, $6,000 for telephones, 
and $3,300 for railroad easement expenses.  

 
 

 
Clinton Wastewater Treatment Plant 

 
 
 

 
 
 
 
 

102



The primary function of the Field Operations Department (FOD) is to provide high quality, uninterrupted 
water delivery and wastewater collection services to MWRA communities.  The Department is responsible 
for the treatment, transmission, and distribution of water from the Quabbin and Wachusett reservoirs to 
community water systems.  It also manages the collection, transport, and screening of wastewater flow from 
MWRA communities to the Deer Island Wastewater Treatment Plant.  
 

 
FOD consists of five operating units: Wastewater Operations, Water Operations and Maintenance, 
Metropolitan Maintenance, Operations Support, and Administration 
 

 
 
Wastewater Operations operates MWRA’s wastewater transport facilities, including four continuously 
staffed headworks facilities; twelve fully automated pumping stations; and six Combined Sewer Overflow 
(CSO) facilities which are similarly unstaffed.  The wastewater system is monitored and controlled from 
the operations control center (OCC) in MWRA’s Chelsea facility.  Wastewater Operations aims to meets 
all operational and regulatory performance standards and requirements efficiently and cost-effectively.  
 

LINE ITEM
FY19

Actuals
FY20

Actuals
FY21

Final Budget
FY22

Final Budget
WAGES & SALARIES 33,436,688$    35,699,047$        37,059,254$    38,202,739$    1,143,485$      3.1%
OVERTIME 3,454,804         2,595,474             3,209,270         3,297,440         88,170               2.7%
FRINGE BENEFITS 84,669               60,520                   81,071               81,071               -                     0.0%
CHEMICALS 6,283,791         6,139,628             6,516,086         6,851,863         335,777            5.2%
UTILITIES 10,316,320      9,793,453             10,320,335      10,484,078      163,743            1.6%